-

COMPACT.TRACTORS -
112B,114B, 1168
Parts Catalog 8-3100

2-90-RP-300-402

v ”

- 5
< .

¥ INGERSOLL

o N Ingersoll Equipment Co., Inc.




REF.

SN o eswh —

[SVIN SR

[oReleleReEeRe i

aO0o

ART NO.

. 28850

28851

28485
30870

. 31643

32777
32776
32778

-

PAINT AND. OIL

" PAINT

DESCRIPTION - )
BLACK - semi-gloss, 12o0zspray (2percarton) .. .................
BLACK -semi-gloss, quart {2percarton) ... ... ... ... ........

BLACK - semi - gloss, heat resistant, 12 oz spray (2 percarton) .. ... -

POWER RED - gloss, 120z spray (2percarton) ......... ... ......
FOWER RED - gloss, quart{(2percarton) ........................
SILVER - gloss, 12 0z. spray {2percarton} .......................
POWER RED - gloss, 1oz touch up, (Tdoz. percarton).............

. TOIL

 BW20 -t {24 Per CartON) . ..ot

SAE30-qt. (24percarton) . ............. e e e

C20WAD - qt.(2dpercarton). ... ... ... ... e

MODEL 112B, 114ﬁ AND 116B COMPACT TRACTORS

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL AND PIN,

PRODUCT IDENTIFICATION NUMBERS (P.I:N.) | o

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL AND PIN

&

TRACTOR MODEL ENGINE MODEL °
. 1128 C30146 -
SPEC. 281707 - TYPE 0135-01
1148 C29099 .
; SPEC. 400707 - TYPE 0119
1168 C29100 .
SPEC. 402707.- TYPE 0145
NOTE: Inthis cétaloé there are references to serial

numbers. To order the correct part, use
these serial numbers as a guide.




INDEX

There is an index at the front and rear of this catalog.
The front index is an alphabetical index of the major
groups or assemblies.

. The rear index is a numerical index of the part numbers
and pages on which these numbers are shown.

ILLUSTRATION

Each illustration in this catalog shows a group of parts

" or components. These parts and components are
aligned approximately as the parts and components on
your machine. Each part and component in an illustra-
tion has a reference number. These reference numbers
are in a list on the page opposite of the illustration.
Nexf to the reference -number is the part number,
description and required quanity of the part shown in
the illustration.

UAR. - “Use as required” indicates that the part
guantity is varisble.

NSS - “Not sold separately” indicates that the part is
only available as a component of an assembly .or the
part most be purchased locally, If the part is an
assembly component, the description will be indehted’
under the assembly description in the parts list.

O/L - "'Obtain locally”

** . “Fpotnotes’” are added to a part number when
more information is needed for identification. Thev
only relate to the part numbers indicated.

REF. PART NO. DESCRIPT]ON

REQ'D
c 55159 CYLINDER ASSY -rearsteering.........coueiiennneeinnnnnann.. 1
28 C 56208 SOCKET ASSY -rearcylinder............coovvviiiinnn. el 1
29 C 55956 PLUG - adjusting, socket assy .. ....ovivivvnin it innrnnn.n. 1
30 C 55357 SEAT-socketball ... ... ... ... ... 2
3 C 56210 SPRING-socket .. ...... ... .. 1
32 C 56209 SEAT-socketspring ............. .. i il i
33 G 45175 CLAMP ASSY -80CKet 888y .. ..vvvvrriinr i ey S 1
16- 836 BOLT-1/2" x2-1/4" NLF. hex ... o eeineann . ) p——
34 132- 104 PIN - cotter, 3/16” x 3" ........ e U
3B 55889 STUD - ball, socket & cylinder......... T T e 2
36 13- 410 - BOLT-1/4"x5/8"N.C.,hex ....... 0 ... ..........iuiu. 4
37 92- 4 4

GENERAL INFORMATION

PARTS ORDERS

- All orders must include the following information:

1. Correct part number.
2. Complete description of part or component.
3. Total quantlty of each part or component.

4. Product model number

5. All necessary product identification numbers,

8. Method for sending the parts.

7. Complete and correct address.
CATALOG REVISIONS -

As the product changes, new pages will be available
far your catalog. A notice will be issued.

IMPORTANT Put all revisions into the catalog as
soon as possnble

RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand {RH} and left hand (LH) as used

in this catalog indicate the direction while you are in
the operator’s seat in the normal operating. position.

INDENTED DESCRIPTIONS

An assembly can have many components, The com-

ponents of an assembly are indicated by an indented

description. The quantity for an indented part is the’

total needed for that complete assemb!y See the
example.

LOCK WASHER-1/4"SAE.............ccoouet e

[

MODEL 112B, 174B AND 1168 COMPACT TRACTORS -

ALPHABETICAL INDEX"

*x

ENGINE SECTION

Page Grid Page
Air Cleaner -, .. ... 13-17  B2-B6 FuelFilter ... ... .%. .. ..... o 11
Battery .. ......... e 53,55 D14-E2 Fuel System ............... . 11
Breather, Crankcase . ........... 5, 21 AB-B10 Gasket Kits!. ... .. ... ........ | 5-7
Camshaft .......... S 5 5-7 AB-A10 Governor ...... e 19
Carburetor .. .............. .. 13-15 BZ-B4 Magneto Armature ... ... ....... 9
Choke Linkage (174B, 116B}...... 11 A14  Manifold (1148, 116B) ... ....... 15
Connecting Rod . ... ........... 5-7 AB-A10 Mounts, Engine . ............... 23
Counter Weight. . .............. 9 A2 Muffler .. ... . . 17
Crankshaft .. ... ... ........... 5-7 AB-A10 OGilPan ......... ... .. ... ..... 5-7
Cylinder Block . . . ... ........... 5-7 AB-ATO Piston ... ... it e b-7
Cylinder Head . .. ........... ... 57 AB-AT0 SparkPlug ............ ... ... 9
Etectrical System . ........ .. L 9 Al12 Starter ....... P ' 51
Engine Block & Attaching Parts,. . 5-7  AB-A10 Tank, Fuel e 11
Exhaust System . ... ........ I. .. 17 B6 Throttle Linkage .. ............. : 11
Filter, Breather .. ........... T 5, 21 A8-B10 Trigger, Ignition ............... 9
Flywheel . ... ... ... o 9 A12 Valves ........... ...... L 5.7

BASIC TRACTOR SECTION
| _
Axle, Front .. .............. e 35 €10 Hood .......... ..o ... . 27
"Baffles & Shrouds . . . . . ...... e 21 B10 Implement Lift . ... ... .. .. AT 37
Belts & pulleys .. .............. 25,45 B14-D10 Mounts, Engine . ... ... S 23
Brakes ...... e e e Lo 3841 Ct4-D2 PTOCluteh. ... .. ........ A 25
Decals ............. e . 58 ' EB Seat, Operator's ............... 29-31
Electrical System ... ........... 53,556 D14-E2 Steering Wheel & Gear . ... ...... 33
Fenders .......... ... ... ... 28-31 "C4-C-8 Tramsaxle .. ........ ... .. ..., 41-4%5
Frame .. ....... ... ........ e 27 C2 Travel Control ..., .. .. e 47
Grille . ..... ... ... ... o 27 C2 Wheels, Front & Rear ........... 35
Hitch . ...................... 27 C2 e
o

Grid

Al4
Al4
AB A10

A12
B4

B12
B6
AB-A10
AB-A10
A2
D12
Al4
Ald
A2
AB-A10

c2
ci1z
B12
B14
C4-Co

D2-D6
D&
Ci0




MODEL 112B, 114B AND '116B COMPACT TRACTORS ' "5
ENGINE BLOCK ASSEMBLY {112B) : ¢
REF. PART NO. DESCRIPTION/ ‘ , REQ'D
™ 1 C' 30843 CYLINDER BLOCK ASSEMBLY - short {also includes item 39) .. .... 1
1 NSS ’ CYLFNQEH BLOCK ASSEMBLY . ............... . ... ..... .. .. 1
2 c 25709 SEAL-oil ........... L . e 1
3 C 30409 HEAD—"éVtihdér e 1
4 C 30410 GASKET -‘cylinderhead. .................. . PR .1
b BR 391406 BREATHER ASSEMBLY .................. e e 1
6 c 27380 GASKET - valve cover .......... e e 1
7 187- 1808 SCREW-sems #10-24x1/2" ... ....... e e 2
8 c 25712 TUBE-breather. ... ................. ... e 1
9 C  304m GASKET - crankcase cover 1/64" thick ... . ........ ... ... .. cee 1
: ‘9 € 230412 - - GASKET - crankcase cover .008" thick™ ™ . .0 . ... .. 00 0 1
‘ 9 - C 30413 GASKETH erankcase cover .009" thick .. ........................ 1
10 BR 93723 SCREW -cylinderhead 3" 1ong. . . ... ... 8
1 21- 843+  PLUG-oildrain.............. S S e 1
12 C 30414 CRANKSHAFT ............... e e e ‘s 1
13 c 30415 SUMP - il (also includesitem Q). ........ ... ... .. ... ..... ... 1
14 C - 25718 SEAL-0il: . ... P 1
15 BR 66768 PLUG - oil filler. ... ., e e e e 1
16 NSS SCREW - sump mounting, sems (use 113-120and 192-20) . ... ... ... ) 6
c17 C 27236 KEY -flywheel ... . ... ... . 1
18 C . 29826 PISTON ASSEMBLY -standard ..... ....... B 1
18 . C 20827 PISTON ASSEMBLY - 010" oversize ..................... ..... 1
18 C 29828 PISTON ASSEMBLY - 020" oversize ................ ... ... ... 1
18 C 29829 PISTON ASSEMLBY - 030" oversize .................. ... ... 1
19 C 29830 RING SET - piston, standard ..... _........... .. P - 1
19 C 25725 RING SET - piston, .010" oversize ............ .. ... . ... ... 1.
19 C 25726 RING SET - piston, 020" oversize ... . ..., e . -1
19 C 25727 RING SET - piston, .030" oversize ........_....... .. ... ... 1
. 20 C 25728 LOCK-pIstonpin .. ... oo e 2
\ 21 C 25729 PIN ASSEMBLY - piston, standard. ... ... ............. .. e 1
. 21 C 25730 -+ PIN ASSEMBLY - piston, .005" oversize . .. ................... ... 1
22 C 30416 ROD ASSEMBLY -connecting ... ......... ............. ... ... 1
23 C 25732 LOCK - connectingrodscrew ... ...... ... ... ... ..., 1
M 24 C 25733 "SCREW -connectingrod ..., ................ ... ... . 2
. 25 C 30417 VALVE-exhaust .. ... ... ... . .. . e 1
26 C 30418 VALVE-intake ....... ... 1
27 BR 65906 _ SPRING-intakevalve .. ....... ... ... .. ... ... ... ... 1
. 28 BR 26828 SPRING -exhaustvalve . ............. . .................. . ... 1
. 29 BR 221596 RETAINER - intakevalve .............. ... ... ... ... .. ... ... . 2
30 c 30419 CJFAPPET -valve oo 2
; . 3 . C 20833 CAMSHAFT <. . 1
* ; ' 32 C 25748 OIL SLINGER - governar gear and bracket assembly . ... . .... . ... 1
! ’ 33 C 30420, SHIELD -cylinder .. ... 1
/ .34 NSS SCREW - cylinder shield mounting (use 163-18 and 192-18) .. ... . ... 1
: ‘ 35 - C 30429 COVER -cylinderhead .. ........................ S 1
36 BR 231055 BUSHING - governorcrank {1/4” 1.D.) ... e . 1
37 BR. 292280 ROTATCR -exhaustvalve . ... ... ... . . ... ... . . . . ... .. .. ) 1 -
38 BR 93630 RETAINER - exhaustvalve . ............ ..., . ... s 2
39 C 29778 BUSHING -crankshaft, . .... . ... ... . ... ... ... . . . . . ... 1
C 30422 GASKET SET - includes items 4, 6, 8 and carburetor
mounting gasket} ........ ... ... ... ... ... P 1
k3 . .
Printed in U.S.A. : i August 1930




/
6 ’ - , '
MODEL 112B, 114B AND 116B COMPACT TRACTORS / 7
i - ENGINE BLOCK ASSEMBLY {114B, 116B)
-REF.  PART NO. DESCRIPTION . _ EQD.- - ¢
1 C 29929 BLOCK ASSEMBLY -short . .............ooooi ol T
2 C 25709 - SEAL-oil.............. i RS ;
3 C 27372 HEAD -cylinderR.H. ...... ... ... ....... T 1
4 C 27373 HEAD - cylinder L.H. ............. SO I 1
5 C 27374 GASKET -cylinderhead R.H. .............. T 1
7 6 C 27308 GASKET - cylinderhead LH. ... .., T e 1
e 7 C 27347 COVER-access ............... e e 1
. 8 C 27310 GASKET - crankcase 1/64" .= . ... ... .. ... ... ..... ... 1 .
8 C + 27311 GASKET-crankcase.008" ... .. ... ... ... i, c 1
8 C 27312 . GASKET -crankcase .009" ... ... ... ... ... 1
9 C 27313 BOLT -head 1-18/16" ... . ... ... ... ... ... .. ... ..., A 12
10 BR 93113 - BOLT -head 226/18" ... .................... .. e P 8
) 11 . 221- 843 _PLUG -oildrain,.............. e e . 2
12 c 27314 7 CRANKSHAFT ... ... ... .. .. i, e 1
/ 13 C 27315 CRANKCASE ....... ... ... .. ... . ... .. ... e . 1
. 14. C .-25718 SEAL-oil..:o .. o0 e 1 .
+15 ‘NSS SCREW - cover (use 113-221and 192-161) .. ...................... . 4
, 16 C 27236 KEY -flywheel................ .. ... .. ... ., e e
17 c , 27316 PISTON ASSEMBLY - standard (also includesitem20) .... ...... .. . 2
; - 17 C 27317 PISTON ASSEMBLY - .010" oversize (also includes item 20) .. . .. . 2
‘ - 17. C 27318 PISTON ASSEMBLY - :020"" oversize (also includesitem 20y . ... ... < 2
; 17 C 27319 . PISTON ASSEMBLY - .030" oversize (also includes item 20} ... ... ... ., 2
- 18 C 27320 RING SET - piston, standard ... ...... .. ............... P 2
18 C 27321 RING SET - piston, .010" oversize . ... ... ... e . 2
18 C 27322 RING SET - piston, .020"" oversize .. . ..... e e 2
18 C 27323 RING SET - piston, .030" oversize ... .. .. . ... _..... o 2
‘19 C 25729. PIN ASSEMBLY - piston, standard . ........ .............. ... ; 2
19 C 25730 - PIN ASSEMBLY - piston, .005 oversize ......... .. ..... ... 2
20 C 25728 LOCK -pistonpin ....... .. .. ... ... ........ 2
. 21 C 27324 ROD ASSEMBLY - connecting . ............ e e e 2
21 C #7582 ROD ASSEMBLY - cennecting .020" undetsize. . ... ... ... .. Ce e 2
22 C 27332 WASHER - 1/4" xB/8" x 1/32" .. ... ... . ... .. .. e 2
23 .C 25733 BOLT - connectingrod :.... .. e e 2
- 24 BR 390418 ° VALVE-exhaust ........ ... .. ... ... ... ... 2
' 25 C 27326 VALVE-intake ........... ... .. .. ... ol e e 2 -
26 BR 65906 SPRING-imake valve .. . ... .. ... .. . 2
27 BR 26828 SPRING - exhaustvalve. ... ... .. . 2.7
28 BR 221596 RETAINER -intake valve .- . . . .. ... .. .. ... ... T2
28  BR 292260 ROTOCOIL - exhaust valve . . ... ... e N
- 30 BR 93630 RETAINER - valverotocoil (T pair) .......... .. ... ... ... e 2
‘ 31 C 27327 TAPPET -valve ., .. .. e T 4
32 - C 27328 CAMSHAFT ............ .. e e . 1
@ 33 gz- 3 LOCKWASHER -No 10x 1/16" x3/64" . ... ..., LT . 1
: . 34 ¢ . 27329, OILSUNGER ...................... .... B . 1
3/ . C 27330 GEAR-governor .. .. ... .. ... ... [P e 1 -
36 C 27331 WASHER -thrust .. ... .. ... 7T 00 L 1
37 C 27346 DIPSTICK AND TUBE ASSEMBLY -cil checkand fill .............. ... 1
o 38 187- 1334 SCREW-No.8-18x1/2"roundhead ...... ... ...... Cee 2
39 C 27336 CLAMP-oiltube ... ... ... .. . e 1
o & @ 40 C 27337 DIPSTICK -oil. .. ... o s o ce e e 1
41 C 27338 SEAL-oiltube ... oL L L0 Lo L 1
‘ 42 Cc 27339 TUBE-oilfiller ........... ... ... .......... e L 1
O, (42) 43 C 2738 SEAL-oilfillcap........ ..... ... ...... e 1
44 13- 120 BOLT -B/16"-18x1-3/4" .. .. ... Co 6
45 192- 20 LOCKWASHER -5/16".......... e e e ]
@ 46 C 27342 GASKET -cover ... . . 1
. 47 C - 25749 SCREW -No.10-32x5/8" ... ... ... ... .. ... .. .. ... " 1
"% @ - ! i 48 221- - 86 REDUCER - pipe 3/8" to 1/4" aildrain ....................... ...... 1
& 49 ¢ 19473 NIPPLE - pipe, oil drain ............. .. .............. ... N
AN 50 C 14906 GASKET - oil drain ... ... L 1
@D 51 C 14399 PLUG-oildrain. . ................ ... . fe e e e 1
' 52 C 29860 RETAINER AND SEAL ASSEMBLY -valve (116B} . ... ... ... ....... 1
C 27335 GASKET KIT - includes items 5, 6, 8, 48, valve cover gasket, intake
manifold gasket and carburetor gasket .
LY
Printed in U.S.A. August 1390




e

@
NG
@

&=
=

=

¥

=

& .. o
4 &
~®

MODEL 112B, 114B AND 1168 COMPACT TRACTORS . 9

FLYWHEEL AND STATOR

REF. PART NO. DESCRIPTION . REQ'D
N N 27351 FLYWHEEL AND RING GEAR ASSEMBLY - {114B, 116B}.......... 1

2 C 27365 "RING GEAR-(114B, 116B} ............. T . 1

3 BR 220865 WASHER -spring (112B) ... ... 1

3 C 27352 WASHER - spring (114B, 116B} . ..........c.coueeinnn . 1

4 182- 84 SCREW-No.8-32x3/8"............ b e e e e 4

5 193- 25 LOCKWASHER-NO. B ... e e 4

6 C 27358 SCREEN - flywheel (1148, 116B). . ...... e 1

7 BR 222661 CUP -screenmounting (112B} ....... ... ... ... ... ... i v .. 1

7 C 27357 CUP - screen mounting {1148, 116B) .. ............... S 1

8 BR 393474 STATOR - alternator. . ........ S e 1

9 BR 393456 . DIODE AND CONNECTOR ASSEMBLY ..................... 1
10 182- . 90 SCREW -NO. 8- 321" . o e 4

1 193- 25 WASHER-NO.B. ... ... 4
12 . C 29785 ARMATURE ASSEMBLY -{112B}shown........................ 1
12 C 27420 ARMATURE ASSEMBLY -{114B, 116B). .. ........o e, 1
13 C 27419 - ARMATURE-{114B, 116B) . ... ...t 1
14 C 27269 TRIGGER -ignition .. ... ot e 1
15 . BR 221798 TERMINAL -ignitioncable. . .......... ... ... .ciiiuii... UAR
16 182- 549 . SCREW-No0.8-32x3/4".............. L g 2
17 . BR 66538 BOOT -sparkplug. . .......ovi i e . UAR
18 C 24329 SPARK PLUG-{T12B) .. .. e i 1
18 C 27334 SPARK PLUG-(114B, 116BYr. . .. .. ... e e, 2
18, BR 92284 NUT -flywheel (112B). . ... ... e 1
18 C 27356 NUT - flywheel {1148, 116B) ... ..................... . 1
20 NSS SCREW -3/4" long {use 113-102and 92-5) . ...................... 2
21 c 30440 SCREEN - flywheel {112B) ... ... i i, 1
2 C . 30447 FAN -flywheel (112B) . ....... ... 1
23.. " C 30448 RETAINER-fan (T12B). . ... ... 1
24 C 30436 FLYWHEEL AND RING GEAR ASSEMBLY (112B) ............. ... 1
25 BR 392134 RINGGEAR{M2B) . ... .. i 1

ENGINE COUNTERWEIGHT (112B})

1 C 29818 LINK -counterweight .. ...... 0. .. ... . . .. . 1

2 --C. 30423 COUNTERWEIGHT ASSEMBLY ............... e 1

3 C 29818. PIN - counterweight ... .,......... .. 1

4 C 29835 ~ SCREW -counterweight ........... ... .............. . A

u -
J
7 -
!
2

Printed in U.S.A. August 1990




10

. "
MODEL 112B, 114B AND 116B COMPACT TRACTORS - . ", /
. FUEL SYSTEM ) ) /)
'REF.  PART NO. DESCRIPTION ‘ : . REQD
1 C 29070 TANKFFUEl oo 1
2 C 11529 CAP-fuel ... . 1
3 113.)  .102 BOLT-5/16" - 18x3/4" . . .. ... i 4
4 131 M NUT -5/16" - i18flangelock ............... ...... . 4
5 214\ 262 —CEAMP - hOSB. ..o 4
6 NSS HOSE - fuel 13.5" (343 mm) {use C28937 cuttolength} ....... .. ... .. .. 1
7 NSS HOSE - fuel 4” (102 mm) {use C28937 cut to length} ..... ... .... Pl 1
8 c 31978 FILTER - fuel ..... .. .. e T 1
9 c 10678 CONNECTOR -fuelline90° ... ............... ... ... .. .......... 1
C 28030 . INSULATION - fuelfine (114B, 116B} ... ............. ... . ..... 1
CHOKE AND THROTTLE * .
H C 29267 CONTROL - choke and throttie {(112B)  .................... .... .. 1
1 C 29186 CONTROL - throttle {(114B, 116B} ..... ... ..... e e 1
1 C 29187 CONTROL - choke (114B, 116B) ......... ... ... P 1
2 182- 559 SCREW -No.10-24x3/4" ... ... ... 0.0 .. .. ... 2
3 128 - 17 NUT-No.10.............. e P 2
4 192- 18 LOCK WASHER-3/16" . ............. o 2
5 C 15540 HANDLE-tee (112B} ... .. ... ... ..... 1
6 C 27233 CLAMP -cable .. ... ... 1
7 187- 1908 SCREW -sefftapping ...... ... ... .. . ... ... .. 1
8 C 30074 HANDLE - choke {1148, 116B) . ................. ... .. e 1
9 c 30073 HANDLE - throttle (1148, 116B) . . . ... .. ... ... ... 1

Printed in U.S.A

’ August 1990




12 : ' - MODEL 112B, 114B AND 116B COMPACT TRACTORS 13
& . - : ‘ . C 30424 CARBURETOR AND AIR CLEANER (112B)
- ) . \Bﬁ. K ) ' )
\ . . ’ - . REF. PART NO. DESCRIPTION - : - REQ'D
' , 1 C 25738 GASKET - carburetor mounting ................ .. e 1
i 2 BR 202681 VALVE ASSEMBLY - carburetoridle . «....................... ... 1 *
3 BR 93499 SCREW - throttle and choke mounting, SEMS ... ... ... 2
4 182- 87 SCREW - machine fillister head No, 8-32 x5/8" . ....... .. ... ... . 1
5. BR 26157 . ° SPRING - throttle adjustment ................ . 1
6 138- 251 | PIN-throttlestop ......... ... oo e 1
. ’ ; 7 BR 230896 ~ PIN-floathinge............................ ... ... ... ... ..
8 BR 222010 VALVE-choke .. ... ... .. 1
“ 9 C 29779 VALVE-needle . ......... ... . . 1
< 10 BR 93357 SCREW - carburetormounting .................... e .- 2
- 11 C 30425 BODY ASSEMBLY -carburetor ..................cooio 1
12 . ;- 24 PLUG-welch. ... ... ... . ... ... ...l 1
13 C 25742 VENTURI -carburetor ... .. ... ... .. .. . . .. . 1
= 14 C 27240 VALVE-throttle .................. ... e L 1
15 " C 30426 SHAFT AND LEVER -throttle .. ........ ... .................... 1
16 BR 211712 STOP-throttle ........... .. ... ... . ... ... ... .- A 1
17 BR 299707 FLOAT -carburetor. ......... ... ... ... ... . . . . . . ... . .. 1
. - 18 C 27254 VALVE-fuelinlet ................ ... . ... ... 1
N 19 BR 221995 BOWL-float .................... T 1
] 20 © BR 270511 GASKET-floatbowt. ... ... 1
21 BR 222014 WASHER -floatbowl . ....... .. ... . . . 1
. 22 BR 390684 SHAFT AND LEVER -choke ....... ... .. ... ... ... ...... ... !
23 BR 299740 NOZZLE-carburetor. . ... ... ... ... . . . i
24 C 29780 SCREW -nozzle ........ .. .. ... .. .. i
' 25 C . 30434 NUT -aircleaner ............. ... ... 0 .. o 1
26 C 27267 VALVE -fuel shutoff ..., ....... . % e e . 2
' ; 27 C 30427 CONNECTOR -fuelline ................ . .. . . .. . . .. ... ... . 1
28 C ° 27244 LINK -choke .......... T : 1
29 177- 97 SCREW -sems ... ... .. ; 1
‘ 30 C . 30428 . ELEMENT -aircleaner . ......... ... _....... e 1
-3 C 29854 KNOB -cover, aircleaner. .. ........... ............ ... e 2
32 C 30429 STUD-aircleaner... ... ... ... ... . ... .. 1
33 - C« 30430 | STUD-aircleaner....................... . 1
34 C- 30435 PRECLEANER-element.. ... ..... ... ... ... . oo . . ... . 1
. 35 C 25760 . GASKET -aircleaner ....... ... .. .. .. . . .. . 1
y ) 36 C 30431 WASHER -aircleaner.................... ... . . 1
- . : -, 37 BR 261116 SPRING - chokereturn. ... ... ... o e | 1 .
) - 33 BR 270382 WASHER - chokeshaft ................. ... ... .. .. ... ... 1 .

39 C~ 25764 BRACKET - carburetormounting ..................... ... . ... .. 1
- » . 40 187- 1510 "SCREW .. ... ... .. e e 2
- 41 . . C -30432 COVER-aircleaner. ... ..... ... .. ... .. ... . ... . . . .. ... 1
) 42 - C 30433 BASE -aircleaner ......... ... L L. [ 1
- 43 - C 27266 HANDLE - fuel shut-off valve . . . . . [ - 1

44 . C 30405 SEAL -throttleshaft . ......... ... ... .. .. .. . ... ', 1 '

* C 27255 " CARBURETOR OVERHAUL KIT - (includes items 2. 7,9, "
- ' - 12,18,20,21,23and 28} o ... ... ... ... e "
é . . s
% A

- ' ///»-”" - ' Printed in U.S.A, August 1990




14

-

MODEL 112B, 114B AND 116B COMPACT TRACTORS 15

CARBURETOR, FUEL PUMP AND MANIFOLD (114B, 116B)

REF:  PART NO.

1 C 27375
2 C 2737
3. ¢ 27377
4 C 27378
5 113 5
6 1922 19
7 7- 40

C 29861
C 29820
8 € 29821
8 C 29862
10 BR 93489 .
11 C 20852
11 C 29863
12 BR 222010
3¢ 27387
14 C 29853
14 C 29864
15 ¢ 2732
16 BR 93499
17 C 27240
17 C 29822
18 C 27383
19 C 27409

20 . BR 292681
21 - 182- - 87
22 BR 26157
23 C 27385

" 24 BR 230896

25 C 27254
26 C 29857
26 C 29859

27 C 29858

28 163 4
29" 92 3
30 C 2732
31 C, 27393
32 ¢ 273%
38, 177 97
34 195 513
3 € 27399
3 C 27400
37 € 27401
38 S C 27402
3 C 27403
4 173 65

1 NSS
42 c 32376
43 c 27333
44 c 27413
45 C 27414
46 C 27415
47 C 27407
C 27389
‘ L]
Cc 27416

Printed in U.S.A.

i’

DESCRIPTION .REQ'D

GASKET-manifoldmounting .. ... ... ... ... o . .
BOLT - 1/4"-20x 1-1/2" ... .. e
LOCKWASHER - 1/4" ..

-

CARBURETOR ASSEMBLY {116B) ...
CARBURETOR ASSEMBLY (114B) ... ...... ... e
BODY ASSEMBLY -upper (114B) . . ... e e e
BODY ASSEMBLY - upper (116B) . .......... e

SCREW -valve ... .

GASKET -body (1914B) ... ... .
GASKET -body (116B) .. ... ... ... o,

VALVE-choke ........... ... . i g L

SHAFT -choke . ................ ... ool

BUSHING - throttleshaft .. ... ... .. e
SCREW -valve ..................... P,
VALVE -throttle (T16B) ... ... ... . oo, e
VALVE-throttle (1148} .. ... .. ... ... ... . . . . . . .. . . ...
SHAFT -throttle. . ...
WASHER-throttle. ...................... S
VALVE ASSEMBLY -idlefuel .............. . .. e
SCREW-Ne.8-32x5/8" ... ... ........... ... ... R
SPRING - throttle adjustment . .. . . | e
FLOAT -carburetor ... ... ... ... ... ....... R
PIN-floathinge ........................ e ‘
VALVE-fuelinlet. ... ... ... .. ... ... . .. . .
VALVE - needle, main fuel, nonadjustable (114B) ... ............_....:
VALVE - needle, main fuel, nonadjustable (116B} ..... ..........." ...
SOLENOID - carburetorshutoff. ... ... ... . . .
CSCREW-No. 10-32x5/8" . il s
WASHER-No. 10 ... .
LINK-throttle . .. ... i g
BELLCRANK. ... ...... S

A,z_a_.;_u_;..._a_a_n_a_;_s_n_nm—-—l—t—h—l—'!—ir\J--i-—l—l—leMM—*M

SCREW-No.10-32x1/2" ....... . S .
WASHER -No 10 .o
BODY-pump ........... e P
SPRING - puUMID ..
DIAPHRAGM ..... e e
CAP-SPIiNG ... .. e
COVER-fuelpump ... ... o e
SCREW -NoO.6-32x7/8" © .. . . . .
HOSE - vacuum, fuel pump 9" (use C28937 cut to length) .. ... .. e
CLAMP -hose.. . ...... T e
CONNECTOR-hose ............. i .. P
DIAPHRAGM -damping . ...
GASKET -pump eover . ... e e
CSPRING . ... S

_nm_u_n.am_aw—h—a_._.bd[\,)r\:_aa._a

KIT - carburetor overhaul (includes items 11, 19, 20, 24, 25, 28
andfuel pumprepairkit) ...... ... ... ... ... ...
KIT - fuel pump repair {includes items 36, 37, 38, 44, 45 and 46) ... ... ... 1

-
—

Augl:lst 1990




S . L s
16 o ) ' - ) _ MODEL 112B, 114B AND 116B COMPACT TRACTORS 17

AIR CLEANER {114B, 116B)

REF. PART NO. DESCRIPTION REQ'D
-1 C 27390 HOUSING -aircleaner ............... ... ... 1
2 129- 101 NUT-1/4"hex ........... e e e e 1
3 169- 137 SCREW-No.10-24x6/8".................... e 2
4 T OC 0 27404 ELEMENT - air cleaner ...... I e 1
5 ’ c 29854 KNOB - cover, aircleaner. . ................. e i
6 c 29855 PRECLEANER ... .. o e 1
7 C 27408 WASHER -elementplate. ..... .. .. ...... . ... i, 1
8 C 29856 COVER-aircleaner. ... 1
9 c 27411 PLATE-element .. ... ... . 1
10 c 27417 BRACKET - mounting............ e . 1
MUFFLER -
1 187- 1041 SCREW - deflector No. 8-32 x3/8" selftap ... . .....coovveeennn.. 3
2 C 27353, MUFFLER - exhaust {114B, 116B). .. .......... ... ..o ... feea 1
3 C 27354 NUT - lock, muffler (114B, 116B) . ... ... ... .. ... ... .. .. 2 .
4 cC 27367 CONNECTOR - muffler {(114B, 116B} . .. ... ... . ... .. ... ....... 2
5 1872- 104 - SCREW-N0.8-32x3/8"{114B, 116B} ... ... ... . 4
6 113- 2 7 BOLT-1/4"-20x5/8"(1114B, 116B) . ... ..ot 4
7 C 27364 DEFLECTOR -exhaust . ... ... ... e 1.
8 C 27366 BRACKET - muffler (114B, 116B) ........ ... . ... ... ...\, 1
9 22- 48 SCREW-1/4"-20x1/2"{(114B, 116B) .. ........................ UAR
10 192- 19 LOCKWASHER-1/4"{(114B, 116B) ... ... ... .o, - UAR
1 C 29634 DEFLECTOR -exhaust{112B} .. ................... e 1
12 61- 512 SCREW-5/16" - 18 x 3/4 sockethead (1128) ............ .. N 2
13 192- 404 LOCK WASHER-5/16" (112B) ....................... P 2
14 c 30286 SHIELD - carburetor (1148, 116B) ........... e e 1
15 C 31350 °  MUFFLER -exhaust{112B} . ... _..... ... ... ........ S 1
. 16 C 20843 BOLT -mounting (112B) .. .................... e 2
- 17 C 29849 SHIELD -muffler (112B) ...... ... ... . . .. 1
18 . NSS SCREW - mounting {use 22-412, and 195-18} (112B) .. ........... 1
19 C 26507 GASKET -exhaust (112B). . ..., .. 1
Printed in U.S.A. - ’ . August 1990




DR ® A AN -

PART NO.

C 29846
BR 261129
C 30449
BR 231058
BR 391733
11 312
129- 7
BR 260584
BR 221535
C 29794
187- 1510
193- 25
129- 6
BR 222450
C 2979
136- 103
C 28643
163- 4
192- 3
BR 299500
129- 6
193- 25
C 27391
C  273%
C  273%
C 27397
C 27398
195 518
C111- 420
129- 101
22- 48
192- 19
c 27332
C 27340
c 2734
C 14652
C 27343
C 27344

Printed in U.S.A.

T —
MODEL 1128, 114B AND 116B COMPACT TRACTORS

. GOVERNOR (112 B)

DESCRIPTION

CRANK - governor
LEVER ASSEMBLY

NUT - No. 8-32

WASHER

WIRE - ground

‘NUT - No. 8-32

LINK - goverrior

NUT - 1/4" hex
" SCREW-1/4"-20x1/2"
LOCK WASHER - 1/4"
WASHER - governor crank, inside
"BUSHING -~ governor crank
BUSHING - governor crank
RETAINER - “'E" ring
CRANK - governor

O i Tl L = B L e A e e T I B I )

‘GOVERNOR (114B, 116B)

...............................................

SPRING - governor
SPRING - governor idle
BRACKET - governor
LEVER ASSEMBLY - governar

WASHER - 1/4"

.................................
....................................

SEAL-foam.............. ... .. e e e e e

Eandi o BTN N, N T O g S A S Y

August 1990




T T e— S S o - . . Wﬁi%m

" _ ———— MODEL 112B, 114B AND 116B COMPACT TRACTORS - 21
BLOWER HOUSING, ENGINE AIR BAFFLES AND BREATHER COVERS
REF. PART NO. DESCRIPTION ‘ REQ'D
1 C -30437 HOUSING - blower (112B) . .............. P 1
2 C 27365 HOUSING - blower (114B,1168) ... .....oovr e ©
3 NSS SCREW - 1/4" - 20 x 1/2" self-tap {use 22-4Band 192-19). ... .. .. UAR
5 C 27309 TUBE - breather (114B,116B). ... ... ovvee 1
6 C 27348 BREATHER ASSEMBLY - R.H. (114B, 1168} . ... . ... ....... ... .. 1
7 C 27349 COVER - breather LiH. (1148, 116B) .. .......\ovo e 1
8 -Cc 273% GASKET - valve cover (114B,116B} .. .. ...... ... .o'oo . 2
9 187- 1508 SCREW - No. 10-24 X 1/27 . o0 4
10 C . 27359 TERMINAL - (1148, 116B) ... ..o 1
1 C 27360 GROMMET -insulator (1148, 116B) ... ... 1
12 13-~ 101 BOLT -5/16" - 18 % 1/2" . 4
13 92- 5 WASHER-5/16" ............ e 4
14 C 27362 BAFFLE-L.H. rear, air (1148, 116B) .......oovo e 1
15 C 27363 PLATE-back (1148, 116B) ............ oo 1
16 129 16 NUT-NO.B-32. .o 2
17 C 27368 BAFFLE - cylinder R.H. {114B, T16B) . ... ...\ oo 1
18 C 27389 BAFFLE - cylinder L.H. (114B, 116B) .. ............. oo, "1
19 C 27270 PLATE-top (1148, 116B) .. .....ovvureee 1
21 C 30446 GUARD - flywheel {T12B).. ... oo 1
22 187- 1041 SCREW-No. 10-32x3/8"selftap ............coovvoeoe 2
¥
L

Printed in U.S.A. . . August 1990




MODEL 1128, 114B AND 116B COMPACT TRACTORS 23

ENGINE MOUNTS'
{114B, 116B}

-REF.  PART NO. DESCRIPTION . * REQ'D
1 195- 2175 . WASHER-flat ......... e e e, 4
2 13- 122 BOLT -5/16" -18x1-1/2"" ... ... e 8
B 3 131- 69 NUT-5/16"lock .......... . 4,

ENGINE MOUNTS

‘ {112B)
1" 13- 2 BOLT =5/ 187 = 18X 27 . oo 4
2 129- 102 NUT =B/16" <18 . .\t ... 8"
3 C 30510 SPACER-SIBBVE .. . e e 4
4 £ 230508 WASHER = FUBDY £\t oee e eea e 4
5 c 30509 CUPretaiming ... ... ... . . i e 4
6 195- 2175 WASHER -5/16" . oo oo e 4
7 195 621  WASHER-5/16"........ .. e PURNIT 4
“=a

. : Printed in U.S.A. ' , : August 1990



!
MODEL 112B, 114B AND 116B COMPACT TRACTORS 25
ATTACHMENT DRIVE POWER TAKE OFF (PTO) X

REF. PART NO. _DESCRIPTION REQ'D

1 c 31000* BRACKET -supportishown) .. ... . ... . . 1

1 C 31437** BRACKET -support. . ..., e e 1

2 C 28971 BEARING ... . ]

3 195- 533 WASHER - 1/ e 2

4 C 15083 PULLEY - bottom . ... o e e e 1

5 C 30475 PULLEY - 0D . ot e e e e 1

6 c 25233 SPACER -bearning . ..ot e 1

7 C 23818 FLANGETTE ...ttt tee et et e 2

8 C 12975 WASHER .. e e e 3

g 113- 102 BOLT -6/168" - 18x 3/4" . .. 9.
0 131- 176 - NUT-5/16"-18lock ... ..o e e e . 8
1" C 28263 WASHER-3/8" .. ... IR TR RRO [ S 1"
12 13- 205 BOLT -3/8 - 18X 5/8 . e 1
13 C 30477 SPACER - PUNIBY . . .o ettt e 1
14 . C - 25229 BUSHING-flange ...... ... .. . .. 1
15 C 29326 ARM ASSEMBLY -PTO ...................... S 1
16 C 17597 BUSHING -slesve ... .... e e ' 1
17 . C 29046 HANDLE - PTO laver ... e e e s 1
18 Cc 29252 LEVER - PT O . i e e e e 1
19 . 138- - 207 -PiN - spirol 3/16"" x 15/16" ... ... ... e e e e e 1
20 C 29318 BAR - latch .. 1
21 C 29172 SPRING - eXtension - - ... ..ot it e e 1
22 132- 320 PIN - cotter 3/32" x 3/ . 1
23 C 27593 BUSHING -flip-lock ......... ... .. ... e e S |
24 13- 102 BOLT -5/167 -18x3/4" . ... ... ......... PR e e 2
25 192 20 LOCKWASHER -B5/18" ... ... . i S 3
26 128 102 NUT-5/16"-18................ .o ... e sl 2
27 C 30873 ARM -idler ... .>............. e 1
28 C 17597 BUSHING - flange {pressinto hub on engineplate} . . .................. 2
29 C 16745 BOLT -shoulder .............. e e e e . 1
30 131 1181 NUT -3/87 10Ck ... oo e 2
31 C 23635 PULLEY -idler. .. o i e e 1
32 113 209 BOLT -3/8"-16x1-1/2" . _............ e . 1
33 192- 21. LOCK WASHER - 3/8" . e " 1
34 129- 103 NUT - 3/8 - 18 . o e e e 1
35 C 30768 ROD - P e e e e 1
36 138- 57 PIN-roll 1787 x3/4" .. i, e 1
37 195- 525 WASHER - 3/8" L . e 1
38 132- 332 PIN-cotter3/32" x 1" .. .. ... . . i s e . 1
39 C 27822 SPRING - compression ... . ... .. 1
40 C 17066 CMWASHER - CUD . . e e 1
41 Cc 31215 BELT-PTO .. ................ e fe e e 1
42 C 26345 CKEEPER -belt ., 1
43 195- 521 WASHER -5/ 16" e e 1

. *Use Before PIN:
**Use PIN and after:
: 112B - 14103745
® 114B - 14105564 W

: 1168 - 14116701 L

Printed in U.S.A. - ' August 1990



4 MODEL 112B, 114B AND 116B COMPACT TRACTORS 27
i HOOD, FRAME AND ATTACHING PARTS
REF. PART NO. DESCRIPTION ) REQ'D
1. C - 29314 BUTTON -push, hoodrelease...................... ... ......... 1
2 C 29315 ROD - push, hoodrelease. . ............coo o . 1
3 C 29323 LATCH-hood .. ... e s 1
4 C 30292 HOOD . e 1.
5 C 16362 ROD-hinge .. ... e 1
6 132- 334 PIN-cotter 1/87 X 3/4” 1
7 C 29240 COVER-PTO. ... e i 1
8 113- 205 BOLT -3/8" - 16xB/8" ... 2
9 113- 207 BOLT -3/ - 18 x 1 2
10 192- 21 LOCKWASHER-3/8" . .. e e 4
" 129- 103 NUT - 378" - 18 2
12 195- 522 WASHER - 3/8" 2
13 C 31135 FRAME-main . ... .. 1
14 C 29064 TRAY - ceMter ..o 1
15 187- 1036 SCREW-1/4"-20 ... .o .. 2
16 - C 29203 FOOFTREST-R.H.{shown).......... ... ..., 1
16 C 25204 FOOT REST-L.H. ... .................. et 1
17 13- 103 BOLT -5/16" - 18X 1" 4
@ 18 192- 20 LOCKWASHER - 5/16" . ... . e e 4 . .
19 195- 521 WASHER -B/16" ... 4 !
g - 20 121- 106 BOLT-5/16"-18x1/2"flangelock ......... . ... ... ... ..., 4
e 21 182-.° 547 SCREW-1/4"-20panhead, Phillips:........................... UAR
i B 22 C, 31192 DEFLECTOR -exhaust ......... ... ... ... ... ... . . .. ..., 1
f “. 24 131- 934 NUT-1/47-20flangelock ... ... ... ... .. .. . . . . . . i - UAR
i 25 C 30289 GRILLE . ... i, 1
4 26 C 30100 ° CAP -instrumentparel {(112B) . ... ... . . ... .. . ... . . e, 1
26 C 3010 CAP -instrument panel (1148, 116B) ........ . .. ... ... ......... 1
. 27 187- 1334 SCREW e 4
28 C 30689 DRAWBAR ... 1
29 113- 221 BOLT -3/8" - 1B X T 8 e e e 4
30 - 196- - 525 WASHER-3/8" (top holesonly) ........ P 2
3 C 14768 SPACER - mounting (top holesonly) ............................ 2
<32 192- 21 LOCK WASHER - 3/8" . 4
33 129- 103 - NUT-3/8"-16 ..... e e e e e e 4
e
4

Printed in U.S.A ‘ August 1990



TR T R

: . . ’ Y -
28 P N MODEL 112B. 114B AND 116B COMPACT TRACTORS 29
SEAT AND FENDERS
- ' Use before PIN:
1128 14103745
114B 14105556
116B 14116701 ) ‘
REF. PART NO, DESCRIPTION REQ'D
1. "NSS* . FENDERS AND SUPPORT . ...\t 1
2 121- 106 BOLT-5/16" -18x1/2" flangelock’ . .. ... ... ..o i ... 4
3 C 29197 HINGE-seatR.H. (shown} ....... ... ... ... ... .. ... ... 1
3 C 29196 HINGE -seat L.H. .. ... o e e 1
4 L 29173 PIN-hinge . . 2
b c - 29174 RETAINER - pin . . . i i e e 2
6 C 15410 CUSHION -rubber ... ... i 4
7 C 29192 SPRING -s8at . ... e 2
8 c 29193 CAPZSPING . .. .. e 2
9 113- 103 BOLT -seatfront 5/16" - 18X 17 . . .. oo s 2
9 13- 104 BOLT - seatback 5/16" - 18x1-1/4" {shown} .................... 2
10 192- 20 C LOCKWASHER - B/ 18" . . o e, 4
11 C 30071 SEAT 1 -
12 C 30785 COVER-inspection. . ... . ... ... .. .. i iiiaan. e 1 -
.13 187- 1036 SCREW -1/4" x1/2"selftap ... ... . ... ... ........ ... 1.

*Use C31031, C31005, C16429, C31004, C30785 and hardware

. : Printed in U.5.A, . - - August 1990

/




30 . : - ' - MODEL 112B, 114B AND 116B COMPACT TRACTORS M
SEAT AND FENDERS
Use PIN and after:

112B-14103745

114B-14105556

116B-14116701

REF. PART NO. DESCRIPTION REQ'D
1 C 31031 FENDERS AND SUPPORT ......... e 1
2 121- 106 BOLT -5/18" -18x 1/2" flangelock .............. ... . ... ... 6
3 Cc 31005 HINGE-seat .... ............... T 1
4 C 16429 PIN-seathinge ..................... . .. ... . . . . . ... 1
5 C 31004 TRAY -tool ... ... 1
5 131- am NUT-5/16"-18flangelock .. ..........covvo. o . 5
7 C 29305 CAP-spring. ... . . . 2
8 C 29306 SPRING-seat ..................... . 2
a. 13- 102 BOLT -B/16" - 18 x3/4" . ... .. . . 3.
10 C 15410 CUSHION -rubber ........ ... ... .. .. .. ... . . ... ... ... 8
11 195- 2178 WASHER -5/16" x 1-1/4" .. .. 4
12 13- 122 BOLT-5/18" -18x 1-1/2".. . ... ... e 4
13 C 31006 SPRING - actuating, seatswitch. .. .............. . . .. . ... .. .. 1
14 C 26526 CAP -actuatingspring .. .......c.o oo o 1
15 C 30071 SEAT 1
‘ 16 C 30785 COVER -inspection. ... ............. e 1
f , R 187- 1036 SCREW -1/4" x1/2" s¥lftap .. ............... e 1
N
r
&%, T

41

» Printed in U.S.A. . ) August 1990




QO bswh —

PART NO.

c

C

C
11-
192-
129-
195-
C
C
219-
113
195-
C

C i
195-
138-
C

<

26325
15096
29181
132
20
102
2062
26039
15105
17
103
521
27045
14201
541
143
29168

Printed in {J.8.A.

STEERING GEAR

DESCRIPTION *

WHEEL - steerir{g ]
BUSHING - flanged nylon
SHAFT - steering

LOCK WASHER - 5/16" ZP
NUT - 5/16” NC hex, ZP
WASHER - 5/8" plain, ZP
GEAR - steering

WASHER - 5/16", plain, ZP
BRACKET - steering
WASHER - shim

MODEL 112B, 114B AND 1168 COMPACT TRACTORS

C

C

August 1930



MODEL 112B, 114B AND 116B COMPACT TRACTORS 35

FRONT AXLE

"REF. PART NO. 'DESCRIPTION REQ'D

1 C 15066 AXLE-front ... . 1
2 NSS SPINDLE - R.H. (shown) {Use C31336and 132-311) ................ ... 1
3 NSS - SPINDLE- L.H.{(use C31336and 132-311) .. ..o o 1
4 138- 2040 PIN -spirol 1/4" x 1-1/ 27 2
5 ° C 11906 WASHER - thrust 13/18” . ......... .0 it 3
6 219- 404 FITTING-Tube ... .. 3
7 c 13106 COVER-lubefitting . ........ ... ... i 3
8 C 27597 WASHER-spindle . .. ... e e 2
9 C 28226 WASHER -wheelspacer................... o iu 4

10 C 28232 "RING-retaining ...............0......... e ‘ 2

11 C 26051 ROD-tieanddraglink . ................... S A 2

12 C 26370 ARM -upperspindle ....................] e e 1

13 C 18626 PIN-axlepivot ... .. e 1

14 131- 1331 NUT«lock 374" N.C.hex .. o.ooo oo 1

15 129- 163 NUT - lock 3/8" - 24 hex=. . . . .. e e e 2

16 129- 289 NUT-lock 3/8" -24 hex L.H.thread ................ . . . . . . . . . ... ... 2

17 C 26332 BALLJOINT-R.H. thread ...... [ 2 '

18 C 26333 - BALLJOINT-L.H.thread ........ ... ... ... oo, 2

19° 13- 624 BOLT - 378 X -1/ 2 3

20 13- 628 BOLT - 3/8" X 1-3/4" . ... 1

21 131- 1181 NUT-lock 3/87-16 . ... . 4

2 -C 17066 WASHER -3/8" x5/8" cupped . ...... ... . . . 2

23 C 30165 WASHER-3/8" x5/8 " spacer . ...........ccoouv. .., I 2

24 132- 3N "PIN -cotter5/32 x 1-1/4" . ............. T 2

FRONT AND REAR WHEELS

1 C 30781 WHEEL - front {intludes bearings) .. .............. e 2
2 C 24503 ] BEARING -bushing ........... .. ... . ... . . .. . . . . . .. 2
3 Cc 28236 STEM-valve. . ........... U, 2 ;
4 219- 10 FITTING-lube .. ... .. ... ... ... ... ......... . . 2 |
5 C 28626 . CAP-hub ... 4 |
6 C 30780 WHEEL-rear ................... e N 2 |
7 c 11796 KEY - 318" X 316 X 2 2 |
8 195- 545 WASHER-3/4" ... S 2
9 C 28226 WASHER - spacer 03" thick ............. ............. e 4

10 C 27047 SPACER-sleeve ............ B 2.

" C 28972 WASHER -spacer ..........._. .......... P 2

12 Cc 27739 RING-retaining ............... . i 2

‘ i
L] D B . ‘ | : v

- Printed in U.S.A. ' ' August 1930




! 5
36 MODEL 112B, 114B AND 1168 COMPACT TRACTORS . 37 -
‘ LIFT CONTROL
' REF. PART NO. DESCRIPTION . : © REQD
1 C 30674 LEVER-lift............... e 1
‘2 C 29045 HANDLE -liftlever .. ... ... .. v, P 1
- ' ) 3 C 30157 ARM -t . 1
! ‘ 4 - C 29706 BUSHING -Sleeve . ... e 1
\ 5 C 27593 BUSHING - fliplock .. ..o 1
1 6 C 27822 SPRING - compression . .. ... ... oo oo 1
7 195- 533 WASHER - 172" 2
8 132- 310 PIN-cotter 1/87 X 17 .. . e 4
9 138- 2071 . PIN-spiral ......... ... 1
10 C 30675 TROD -, oo 1
11 I C 26332 ¢ BALLJOINT ... o o 1
12 C 28987 WASHER 3/8"” . .. 2
13 T 129- 163 NUT-3/8"-24 ..... P T D 1.
14 c 16573 LSPACER-sleeve . ......... .. ... ... .ol L e 1
15 “113- 219 BOLT-3/8"-16x2" ................ e 1
16 195- 5220 WASHER -3/8" ..o 6
17 131- 1181 NUT-3/8"-16lock ... oo 1
18 C 30676 BRACKET -anchor ... 1
18 111- 225 BOLT-5/16"-18x1/2"carriage . . ... ... o, 2
20 131- 7 91 NUT-5/16"-18flangelock ..............couro o n 2
21 C 30679 BAR-HILENK .. ... 1
22 .C 30680 BAR-Tiftlatch ... ... 1
23 C 30681 SPACER-raller .. ..................... e 2
24 C 24377 WASHER - 1/2" .~ oo R S ) 2
25 - C 30682 SHAFT - 0ift ... e o1
26 C 15156 BRACKET -saddle . ..............o0 yJ
27 113 102 BOLT -6/168" - 18 % 3/4" .. UAR
27 13- 103 BOLT-5/167 - 18x 1" UAR
28 192- 20 WASMER-5/16" ... .. .. S 4
29 129- 102 NUT-5/18"-1810CK ... oo o 4
30 . C 30836 SPRING -tension ..........oo e 1
» 3 C 30684 ROD-springadjust . ..., ... ... .. . . . it . 1
32 C 32990 BRACKET -springanchor . .......... o e 1
-
Pl
EY ﬂ .
..

Printed in U.S.A. ' August 1930




J
MOBDPEL 112B, 114B AND 116B COMPACT TRACTORS

BRAKE LINKAGE

z . v

1 C 30669 - .SHAFT-brake .............. e e e e 1

2 138- 92 .PIN-roll 3/16"" x3/4" ..... e 1

3 113- 102 BOLT-B/16" - 1B R 3/4" . 4

4 C 15166 BRACKET -saddle . ... ..o 2

) 192- 20 LOCK WASHER -5/ 16" ... i i 4

6 129- 102 NUT-8/16"-18. ... ... . i, e 4

7 C 29249 PEDAL-brake ........... . ... . .o iiuriin e ., 1

. 8 C 24345 PAD-brakepedal............ .. 1

9 138- 2071 PIN -spiral 3/16" x 15/16" .. .o 1
10 C 30671 _ LINK-clutchandbrake . .......... .. ... .. .. .., 1

11 132- 6 PIN -eotter 3/32" x B8 . ... o 1

12 195- 521 WASHER - 1/4" . 2

13 c 29207 LEVER -parkingbrake ...... ... ... .. ... o]

14 C 29178 HANDLE-lever .. ... 8., 1

" 15 195- 103 . WASHER - 3/8" 1
16 c 29177 BRACKET -retaining ... o.ooo e 1

17 111- 108 BOLT-1/4"-20x3/4"carriage ...... ............... G 2

18 192- 19 LOCK WASHER-1/4" ....... D 2

19 129- 101 NUT -1/ - 20 . 2

20 c 29917 SPRING - extension . ......... e 1

21 NSS - ROD -brakeluse C28218) ... i 1

2 138- 51 PIN-roll /8" x 3/8" ........ . e e . - 1

23 131- 1362 NUT-3/8"-16lock. ........... . . 1

24 C 29188, ARM-brake ...... ... .. ... e e 1

25 61- 612 _ SCREW-3/8"-16x3/4"sockethead ............. ... ............. 1

26 c 27442 "SPRING - compression . ... 1

27 131- 69 NUT-5/16"-18lock ................... ... ... e 1

. 28 132- 310 PIN - cotter 1/8" X 17 1
29 C 32970 ROD -clutchlink. . ... ... ... 1

. 30 “132- 320 PIN - cotter 3/32" x 3/4" ....... ........ e R, 2

4
A
'\“_/\“‘4
Printed in U.5.A. . ) August 1990
1




PART NO.

CO~NOMbWN =
OO0000000=300
w

@

0 (floi
(=X

©

OOOOOOOOOOG

5

0

27552
‘27676
17
27577
19347
19352
19345
' 28648
28649
28652
28651
53
28654
28667
27563
19353
19354
19355
28650
27580
19357
19358
iRl
69
32986
521 -
10
28821
16573
2175

Printed in U.S.A.

MODEL 112B, 114B AND 116B COMPACT TRACTORS

€29241 TRANSAXLE - 5 SPEED
CASE, INPUT SHAFT AND BRAKE

DESCRIPTION

CASE - transaxle, bottom’
COVER - transaxle, top .
SCREW -1/4"-20 x 1-1/4"" hex
ROD AND FORK ASSEMBLY - shift
RING - retaining
RING - retaining
WASHER - thrust
"BEARING - needle
GEAR - bevel pinion, input
SHAFT -input, ,
SCREW -s8t3/8" - 16 x 3/8"
SPRING - retaining ‘
BALL - detent, steel
DISX - brake
PAD - brake,
PLATE - brake pad
HOLDER - brake pad

.................................................

...............................................
......................................

.............................................

NUT -5/16" - 24 leck
BOLT -5/16" - 18 % 2-1/2"
NUT - 5/16" lock

BOLT - 5/16"" self - tapping (front mounting) . .+« oo
WASHER - 5/16" spacer
PLUG™- hex head

SPACER .. .............
WASHER - 5/16"

—‘N—‘—‘—‘M&hf\)—‘—\l‘\)—h—bl\)—a—n—-—:-—l—bM...tN._.:-—-—-a_n_-

_ August 1990



MODEL 112B, 114B AND 116B COMPACT TRACTORS 43

: C€29241 TRANSAXLE - 5 SPEED
SHIFTER AND BRAKE SHAFT AND COUNTER SHAFT

REF. PART NO, DESCRIPTION g REQ'D

1 C 29919 SHAFT -shifterandbrake . ...................................... . 1
2 C 27559 SHAFT -counter ........................... e 1
3 C 27570 RING-squarecut...................... A P 2
4 C 28653 BUSHING -flanged ......... . ... ... ... ... . . 3
b 5 C 19345 TWASHER-thrust. ... ... .2
6 C 27553 GEAR -spurtbteeth ...:............... ... . 1
7 C 27580  SPACER ........ ... i e i
8 C 28665 SPROCKET-18teeth ......... ... ... ... ... .. ... S 1
9 c 28659 COLLAR -shift ............ P e e e 1
10 C 28666 KBy 2
1 C 27557 GEAR -spur37teeth .. ... e e e e e e 1
12 C. 28664 WASHER-thrust .. ..., ... ... ... . . e 4
13 C 28658 GEAR -spur30teeth ................................. e 1

14 c 28657  GEAR-spur25teeth ...................... ... .iiie 1.
15 C 27555 ‘GEAR -spur22teeth ....... ... ... .. 1
18 C 28656 GEAR-spur20teeth ......... ... .. ... ... ... .. .. . 1
17 .C 28663 WASHER -thrust ............. e, S e e e 1
18 C 27564 - SPACER ... .. ... U e 1
19 C 27567 BEARING-needle .....0.... ... ... .. ... . .. . .. . 1
20 C 27574 RING -squarecuf>. ......... .. ... ... ... P 1
21 C 27568 - WASHER ... 1
22 C 27575 RING-squarecut. ... ... ... . . . 2
23 . C 27572 BEARING-needle ......... ... ..... .. ... ... ... . ... e 2
24 C 27562, GEAR-output ................ e e e e 1
7 25 C 27561 PINION -output ... . . 1
26 C 27573 WASHER ..., e e e 1
27 C - . 28655 SPROCKET-Gteeth ......... ... ... . . . . . . . . . . . . . ... ... e 1
28 C 28668 CHAIN - roller No. 41 {24 1links)........... e 1
29 Cc 27558 GEAR-beveld42teeth ... ....... ... . ... . ... ... . . ... ... ... .. 1
30 C 27554 GEAR-spur12teeth ....................... . ... e e 1

31 C 28660 GEAR-spur20teeth ... ... ... . ... ... . . . 1.
32 C 28661 - GEAR-spur25teeth .................. .o e 1
33 C 27566 GEAR-spur28teeth ................. [ 1
34 C 28662 GEAR -spur30teeth .......... . ... .. ... .. 1

|
1
L#]
/
y

Printed in U.S.A. . August 1990




e 777—“

a4 _ ’ . MODEL 112B, 114B AND 116B COMPACT TRACTORS" ' 45
| . . C 29241 TRANSAXLE - 5 SPEED X
/ ‘ i : ‘ . : ‘ DIFFERENTIAL .
REF. PART NO, DESCRIPTION 5 ‘ REQ'D
1 C 2611 GEAR ASSEMBLY -differential ................. ... ... . .. 1
2 C 21576 BUSHING. ... ... 2
3 Cc 27566 BEARING-bronze ........................ .. ... ... ... ... 1
4 C 19309t GEAR - bevel {shown) for double-D axle shafts. . .........0.... ... 2
4 C 305001t GEAR - bevel {for splined axteshafts) . ................ .. .. .. . . 2
5 c 19310 PINION -bevel . ................... ... ... ... . ... ... 2
6 C 19311 PIN-drive................ ... ............ e e 1
7 C 19312 WASHER-thrust .............. ... .. . 2.
8 C 11222 RING-retaining................. .. ... ... ... .« . .. . .. .2
9 138- 97 PIN-roll 3/16" x 1-1/8" .. ... 1
10 c 11205 WASHER -thrust ............................... ... ...~ 2
1 c- 2751t .AXLE - R.H. 14-5/8" (371 mm) shown (double-D style}..,...... ... 1
T C 30501ttt AXLE - R.H. 14-5/8" {371 mm} (splinedstyle) . ................ .. .. 1
. 12 C 27579t AXLE- L.H. 12-3/4" (324 mm) shown {double-D style)-......... ... 1
12 C 305021t AXLE - L.H. 12°3/4" (324mm} (splined style) ... .. ........ ... ... 1
13 C 27565 BUSHING-flanged. .. ........ ... ... ... ... ... .. .. . . . . ... 1
14 C 27581 SEAL-oitanddirt ....... . .. e e e 2
15 NSS* BEARING - needle {use C27569 ball bearing) . ................. ... 2
16 NSS* SLEEVE - bearing (use C27569 ball bearing). . ....... .............. .2

*Discard the needle bearing, sleeve and seals when reblacing with C27569 bali bearing.
tused in transaxle Model No. 826 -
ttused in transaxle Model No, 843

Printed in U.S.A, ‘ August 1990




‘ : REF. .  PART NO.
' 1 C 30657
Q _ , 2 C 29047
3 138 2072
/,.;,f; M \ 4 C 27593
e Jone), 5 138- 2085
. Q f @ S 6 195. 533
] 0) =) , 7 C 27822
_} o = | & [ 8 C  -30824
/ @ ' : (@) 9, C 29651
, 10 C . 30817
> 1 138- 2071
' 12 C 30987
13 C 26332
14 129- 163
. ~15 113- 208
16 131- 1352

17 C 32983
18 114- 4
: 20 C 32988
21 113- 118
2 13t 911
*
—AN
\“"
L)
- 1§

Printed in U.S.A.

MODEL 112B, 114B AND 116B COMPACT TRACTORS

+ TRAVEL CONTROL
DESCRIPTION :
LEVER -travel. ...t S
HANDLE-controf .. .......... e e e e e e e
PIN-roll 178" x 1-374"
BUSHING-fliplock ... ... o i
PIN -spiral 37168 X 1-1/ 2" o e e e
WASHER . ... e
SPRING - compression
ARM - travel lever

NUT-push 3/8" ...
PIN - spiral 3/16" x 15/16"
ROD - travel

.......................................

BOLT-1/4"-2Bx1-1/2".............. [ e -

BRACKET -8t0D . ...t e
BOLT-5/16"-18x5/8" ... .. ... ... ... e
NUT-5/16" - 18 flangelock ........... R R P IPP U

August 1990

47

REQ'D

D e i o e NIPI RO = e R e ek e e e



MODEL 112B, 1148 AND 116B COMPACT TRACTORS 49
BELT, PULLEYS AND IDLERS (DRIVE)
REF. PART NO. DESCRIPTION 4 : , REQ'D -
1 C 29699 BELT -drive ... T 1
2 C 25113 GUIDE-belt, ........... e e e 1
3 113- 118 BOLT-B/16"-18x56/8" ... ... .. 3
4 195- 103 WASHER-5/16" ... .. FR 2
5 131- 176 NUT-B/18"-18.. . 3
6 C 33208 PULLEY -transaxte . .. ... ... e 1
7 126- 16 KEY -3/16" x3/4 woodruff. ........ ... .. .. . ... . ... 1
g8 B3- 55 SETSCREW -5/1687 - 18x5/16 .. ... .. . e, 1
9 C 28958 RING-retaining "B’ ... ..ot 1
10 C 19071 PULLEY -drive ... ... e 1
11 C 28315 KEY - 1/4" squarex 2 .. ... ... . 1
12 .178- 858 SETSCREW -5/18" - 18x3/8" ... ........... ... ..00 ... .. 2
13 14- - 72 BOLT - 7/16" - 20 3/4" . . 1
14 195- 2029 WASHER .. .. 1
15 C 25370 PULLEY ........ e e B 1
16 C 12264 BUSHING. ... 1-
17 113- 209 BOLT -3/8" - 16x 1-1/2" .. 2
18 195- 525 WASHER -3/8" ... 10
- 19 131~ 1352 NUT-lock3/8"flange .. ...... ... o 6
- 20 C 32970 BRACKET -campivol ... ... ... i 1
21 C 17203 BUSHING -sleeve. .. ... o e 1
22 C 32978 CAM -clutch . ... .. 1 -
23 C 30817 NUT -push 3/8™ . 2
24 C 30103 GUIDE-belt. ... 1
25 . C 32973 - ARM -clutch .. .o 1
26 - C 16573 BOLLER -eam . .o 1
27 C "30619 RING-retaining. ............. .. .. e, S 1
28 C 16672 PULLEY -idler, flat .. .. ... ... ... ... ... . . . . . ... . ... ... ... o1
- 29 195- 104 WASHER -3/8" . 4
30, C 29243 RETAINER -belt ........... S 1
31 13- 257 BOLT -3/8" - 16x 2-1/2" .. 1
32 C 32981. BRACKET -idler .................... T 1
33 C 15672 PULLEY -idler, flat .. ... ... . 1
34 13- 207 BOLT-3/8" - 16X 1 1
35 C 21342 SPRING-1ension ............. .. oo o 1
Printed in U.S.A. . ’ August 1990




REF. PART NO.

C 27418
1 92- 5
.3 C 27260
3 C 27258
a C 27259
5 C 30406
6 BR 390837
7 113- 122
8 C 2742
9 cC 27423
10 C 27963
11 C 27424
12 138- 75
1 C 30438
2 C 272509
3 C 30442
4 C 30444
5 27258
6 ""“”"‘g 30445
7 C 30439
8 C 2742
9 138- 2032
10 C 30406
11 C 30441
12 187- 1328
13 C 30443
14 NSS

L

Printed in U.S.A.

MODEL 1128, 114B AND 1168 COMPACT TRACTORS . 51

STARTER MOTOR {114B, 116B) ;

DESCRIPTION

MOTOR -starfing ........... SO ‘

LOCK WASHER-5/16""............
BOLT-thru ......................

ARMATURE .....................

SCREW - mounting 6/16" - 18x 1-1/2"

GEAR - drive PR PR
END CAP-driveend...............

KIT - pinionspring .. ... ... ........
PIN-roll5/32" x7/8",...........

STARTER MOTOR {112B)

MOTOR - starter, 12volt ... . ........ e
BRUSH ASSEMBLY ..............

ARMATURE -starter. ... ...........

END CAP -driveend. .. ... e

END CAP - commutatorend ........ :

HOUSING-starter ................
BOLT - thru {includes washer) .. ... ..
GEAR-starter ....................
PIN-rolt ................... .

SCREW-No.8-18x3/8”..............

@

.......................

¥

.......................

........................

.......................

° N_..N_;..L—A—LM_L_\—.;_--A—I

At:gust 1990

-



MODEL 112B, 114B AND 116B COMPACT TRACTORS 53

. : ) ELECTRICAL SYSTEM 2
SHUT-OFF e o, - Use before PIN:
i MAGNETO M e : 112B-14103745
vt . 114B-14105556
START ‘ . . _116?—14116701
. REF. PART NO. DESCRIPTION . REQ'D
GROUND ~ BATTERY 1. NSS HARNESS -wire (112B) {use C31035) . . ....... ... ... 1
1 NSS HARNESS - wire {114B, 116B)use C31036) ...... .. ....... ... ..... 1
IGNITION SWITCH TERMINALS 2 C 25243 CONNECTOR-WIire . ........ . 1 =~
3 C 20256 ° CABLE - battery negative toground {black). ... .............. ..~ .. 1
4 cC 26108 SWITCH -neutral start . ... ... ... . ... . e, 1
5 C 30267 SWITCH.- ignition (includes hardware) .......................... 1
6 C 32407 KEY -ignition............... e 1
7 NSS SOLENOID - start (use C33025 kit}-. ... .......................... 1
8 NSS '»B{\TTEHY—12vb|t(useC31213}...‘.._...................' ...... 1
"9 C 18113 CAP -battery . ... i 6
10 C 28322 SWITCH -headlights . .............0 . ... ... ... ..... .. 1
ikl C 32178 HEADLIGHT ASSEMBLY - 12 volt (see page 57 for service) . ... ... .. 2
12 223 30 FUSE - 30 amp (included with harness) ................. e -1
13 C 27418 STARTER - engine, 12 volt {see page 51 for service) {1148, 116B) . . . . 1
13 C 30438 STARTER - engine, 12 volt (see page 51 for service) {112B) . ... ... .. 1
14 C 27549 CONNECTOR -solenoid. ... ... ...t i ) 17
. 15 C. 14537 CONNECTOR-headlights .. ....................... .. . .. ... 1
<5
MAGNETO
GROUND -
-
_. © CARBURETOR
SHUT-OFF ,
SOLENOQID . vt
(114B, 116B)
(see carburetor)
4
3 { 4
. -

- . ‘ - printed in U.S.A. ' ) -August 1990

-




B . ' I - _ : MODEL 112B, 114B AND 116B COMPACT TRACTORS 55
L . . ) ' B ) Ny _ ELECTRICAL SYSTEM
: . ) : Use PIN and after: .
SHUT.OFF <t . S ’ 112B-14103745
e e | ~ | | o | s
- |5 | sTanT $ ‘ _ .
+ - ' - .REF. PART NO. -  DESCRIPTION ; . REQ'D
X GROUND BATTERY h ' o 1 C 31442 SHARNESS -wire {(112B) . ..o e 1
Yo - C 31443 HARNESS - wire {114B PIN 14105564 and after) (116B all) .......... 1
1 Cc 31036 HARNESS - wire (114B hefore PIN 14108564) .. . .................. 1
) IGNITION SWITCH TEIFIM!NALS. Indicates connection on 2 C 25243 CONNECTOR-wire .................. B e e 1
148 before S/N 14105564 ® - 3 C 29786 CABLE - battery negative to ground {black}. ... .....:.....%...... 1
. : o 4 c 26108 SWITCH -neutralstart ........................ . .ooiiiina., 1
‘5 C 30267 SWITCH - ignition {includes hardware) .......................... 1
6 C 32407 *COKEY-ignition. ... oL PP 1
7 , NSS SOLENOID - start fuse C38026kit) .............................. 1
8 C 31213 BATTERY -12volt . e 1
9 C 30279 CONNECTOR -interlocswitch . _.................. [ 2
10 C 29322 SWITCH -headlights . .......... .. ... . . e ... k|
1 c 32178 . HEADLIGHT ASSEMBLY - 12 volt (see page 57 for service} . . ... . ... 2
12 C 30260 FUSE - 30 amp (included with harness) > ......................... 1
s 13 C 27418 STARTER - engine, 12 volt {1148, 116E) (see page 51 for service} . . .. 1
13 C . 30438 STARTER - engine, 12 volt (112B) {see page 51 for service) ......... 1
14 C ) 27549 CONNECTOR -solenaid. .. ...t 1
X 15 C 14537 CONNECTOR-headlights .. ... ... ... ccvviriiia . 1
16- C 31947 HOLDER - fuse .. ..o i e 1
17 C 30275 SWITCH-intedoc”. . ... .. ... . 2
MAGNETO 2 . \
GROUND . ‘ . . ‘ -
. . ’ \ -
C - . .
“  CARBURETOR
SHUT-OFF
L - SOLENOID ’
¢ {1148, 116B) . .
(see carburet?rl |
L] J * -
\ LT v ' . 3
- . § R - \




REF. PART NO.

1 c 23248
2 C 24659
3 182- 559
4 193- 70
b 129- 17
6 192- 18
7 129- 37
8 182- 10
9 192- 13
10 129- 13
1A C 24069

12 c 15114
14 129- 101
15 113- 3
16 c 19521
17 c 29169

18 132 310

C 28962

C 32178
1 C 22573
2 C 14304
3 C 28932
4 NSS
5 187- 1334
6 C 29637
7 C  30042*

Printed in U.S.A.

"

MODEL 112B, 114B AND 1168 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

WASHER - internal tooth5/8" . . .................. ..
NUT-6/8"-32knurled . ........ .. ... . ......" .. ...
SCREW -No. 10-24x3/4"black ............. .. ..
LOCK WASHER - No. 10 external tooth . ............ ..
NUT-No.10-2dhex........... .. ... .

NUT-1/47-20. .\ ...

BOLT -1/4" - 20 x 3/4”
CLIP-wire......... N

R S N N TR S,

SPRING - switch activating .

HEADLIGHT AND REAR hEFLECTO,R

HEADLIGHT ASSEMBLY . .. ... T
LENS - headlight. . . ... e

BULB - headlight . .... e
RECEPTACLE - headlight'{use C32178) . ............
SCREW -No.8<18%X1/2"black ........ .. .........
RETAINER - headlight ................. e,
REFLECTOR -red,rear ............ 0

\‘ *Will require 2
3 ' before PIN:
i 112B-14103738
114B-14105555 |,
116B-14116700

®

.

PIN-cotter 1/8" x1"” . ..... N ........ S

57
[~

REQ'D
............... 1
............... 1
..... T 2
R 2
B 2
............... 2
............... ]
............... 2
............... 2
............... 2
............... 1
............... 1
............... 2
............... 2
............... 1
............... 1
............... 2
............... UAR
............... 2
............... 1
............... 2
............... 1
................ 1
............... 4
............... 4
............... 2

&

August 1990




s - ' _ ' - ) MODEL 112B, 114B AND 116B COMPACT TRACTORS 59
1
. DECALS

REF. PART NO. DESCRIPTION ) ' REQ'D

1 NSS* DECAL-hood-L.H. {112B)use C32141 ............... S, 1

1 . NSS* | DECAL-hood-R.H. (112BYuse C32157 . . ... ..., 1

2 NSS* DECAL-hood- L.H. {(114B)use C32142 . . ... ... ... . ... 000 ... 1

2 NSS* DECAL-hood-R.H. (114BYuse C32158 . ... ..o oo 1

3 NSS* DECAL-hood-L.H. {(116BYuse C32143 .. ... ...... ... ........ ... ... 1

3 NSS* DECAL - hood - R.H. (116B)use C32189 . . . .. .. .o, 1

4 321-. 6659 DECAL - caution” .............. e e e e 1

b C 29201 DECAL-Instruction . . ... .. i 1

‘,-f 6 C 27875 DECAL - clutchﬁ, brake ... 1

J 7 C 29478 DECAL-pinchpoint ... ...................... e, 2

8 ° NSS* DECAL - seatback (use C32093) ............... e 1

! 9 C 30539 MEDALLION - Ingersolt . . ....... ... e 1

) . *The original decals are not available.
) . Use the decals shown.
- L Replace both sides for correct match.
o . k)
ACAUTION | | | :
’ o . CLUTCH . N F:lml:n":::,x::;:nmbﬁz:'u;om ’ ' ) :
= i BRA‘-EE_“_ - ° COULD KESULT IN INJURY i '
A | . BINCH POINT -
’ . o ‘ -.;m:'rh" !
s .
¢
. - : B ' Printed in U.S.A. i . " August 1990
- 118




61
REF.
NG

PAGE
NO.

PART
NO.

NO.

REF.

PAGE
NO.

NUMERICAL INDEX
PART
NO

REF.
NO

PAGE
NO.

PART
NOD

REF.
NO.

FAGE

PART
NO.

REF.
NO.

]

NUMERICAL INDEX

PAGE
NO

PART
NO.

\
NO.

REF ..

PAGE
NQ

b

NO.

PART

NO .

—t T O MOt m —eldeN OO m —e P~ e W 3 -t wYwm O 9 W oo
DO AAA G AN A A A ROEOM A A @AANNON N NN AT A NS N A O AN MO A A AN AN A AR D NN A~ M

‘

]

MO NN RS AN RN OGO O M A~ OOV TG P B OV P OV OV I 0O U i P st ) ) 20

T Oh e el g =l el () ) ()
1.445523332.&.2135222333113222252232-&3255123322552

Tm
AT F TS FT

41

] !
O NN SO OR OO ANMF OO ~AONANNDOR OO RNM RO AORDNNMORAMSI SR OO NOOS-TINOIND NN M
GO NNOEAnNMONO OO0V O eSO NINOMAR OG-GOSO NN DOROAGERNOOQO I TINNINOVOOCOD A NN
VOUVYVVUYWOODWUOUDDLODD OO OO O m = rmrm e At e el e A I NN OO OO N MMM e,
GO OOODOODOOODONNO0NONDNODODON NN RO
N O NN SN N O NI NN N NN NN NI N IOV N I O N N NN N N NN NN IO NI NN S NI NN NN NN Y
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCC

¢28315
C28643
€C2B6548

x©
o
&

o N O FNY D MmN Dt onm—t NFNEWe. e AMOON - O m oo o -
Lot Mg gt A B R o i L] e OO N A A DN A AN NN NN AT AN A NN NN NS A N NN T 0 M WO O O~

HEANH ORI ARSI U SIS G WU W0 W

LN NP W P L0 P B Y L0 U0 P vl € A0 OV OY i G 1) 1 — Mo mmeen
FFFF DS FF I LS F L NOITO OO AT MO

~o M e MMM Mo
e A A A A A AN A AN NN 5555355;44.4;44&.:4.4:4

i

23475913&56788890223#29923.4567390123;4567.&012_345579012333792225055253
COOO0OO0mMmmm e At - NNNNN SN NNNODNY OO OOWOOONERPRNERNRNOOOAROR MO NN M MNN MM WO
SIS TGS TG DI SN NN DD DD NN A WO WO LN AW N 0D DN N WD W N A D N 0 I 0 00D 00 o 08 N o
L e e e e e e e el e e el e e o e e e e L A o o N L L e N T T N N S o N T o N N S S N L - Y
22222222222222222222222222222222222222222222222222222222222222222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

[

g
[

NN WONS MO O A NN O oY o < Fn ~ oo - "W m e oo W0~

TNt M ad et P et T e s O P D R W D o) O ) TN P WD e et P O B0t et e et () o L e O ) O e L R U N S R ETa R N - ol o W o)

'

_/7777.959777779979977711519977199911117977111777555555555795559999555
— = - ot NN o~ — e NN oY o o o o A e el e v v e et e ]

~

NEHOOOmOMOOMEemMIT T I TSI NN NONNNNINWOVOYOOOOINRAENR NN NN OOOOORMAOA OO O
AR R N N Bl N N N B R E B R e N N o R Ry R B K N s Bt B B N e W W B B R T W N W N N N e N e N R N R R R R A R R A R R R L e A R e 8
L T e e e A e e e S N N S R i A L S N o e e S N S R A N N N e L S S o S T L S N N S R VI S S S S
CCCCCCCCCCCCGCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCG

L - ‘e

[t

ORO =M Em AN A m@&eO s MO O Do emwo NP~ O~
NN NN A A MmO AT AA A A A AT AA AN A AL A A AN AN ONF NN A A DN OO A A A A=A NN

o~ L N WA N BT R A N W s I e M I s T B R B 0 M B Ll Rl e B BT N N T N e R ] ™~

899002338569049188152223507665736600:4..4...458899036798901234567890123&.67
222333333:44!4663500123333:470224&.333&.4&.5555555666660011111111112222222
APPSR RO rH A mOMm OO OO NNNNONONNECINDNENGONNSNN NN E OO e oo me s e mneeo o

i 5555555555555566666556666666677777....?7777rn7r_./7:..+...777?7777{7’.77777777777’77?77

LR LRI I I I A I A s K R R Ea e R R e A o R ot N o N o A o N R E R E R s Ry R R R N s K R R Ra R e Rale Re e iy
CCCCCCCCCCGGCCCCCCCCCCCCCCCCCCCNGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

. T
o ™~ o5 om T O N WD D "o WO~ n — — o ~F ~3 i FFonh O
Wed TN =NGFO=ENMU A NN G NN AN~ N OO0 A= AN AN AP DN N A OO N S 0 i el 0

- . o
¢ 4

755337799.1199717195559553595555131_.111111.7759755799757955359575575555
NN~ NMOT T NNOFTNNNOE ST GG NG NN € ) W ~F NN LN WD

VOMOUINTOOODODNNNANMNMINOOORRIOAOAORNNINNM IR RN ONORAR NN NORONOONWND
OO mmEm eG4 OOMIETNNNNOONNN OO MMNMMEEION OO ONINROMMEOINO =N NN NN PSS PSP
FOLONNHNNEONINEOLVUYYOOWORNENANAERCDOAGOOOO RO = — MM T T T 310U W E UL DN W D W0 0NN

.11111.l..I.111..1..L.I..I.I11111_1.11..1..111111111_.11111111122222222222222222222222222

LULLDLLDLLLDOLLLLLDUULLUDOULUOLLLLLUDLILLLLLLULDLDLDILLLDLLLVLLODLLDDUDULLLDDLDLOUULD

NEOMANOSINMOo O OWYmmooWw 9850.%2114 T O N .Blﬂu?g [=] P~ ~F N in (=] K +] SN~

v
]

— e R | — — =t - — o ] o~ — - — i g FNmMmE W e

A DOYWOUOOIMRCOOOMINNINOUOANCO IO OONOF OO ~OO =MD (g MO O
55220035815999332163999911156995581281658800418303357
118899572134.4ﬂ5677855579000&58800511352256577463..471&485295645619777_3
DEDVNIBDONOONMMONOEO kAl EH N NNNN DA A O M OO N NN N OO0 NN ONNNOOROOMmM N
[ WL TRV RV RV RV N . Y. Y. S A AENNCNNNNENN NN NOOORE RO A O ONO NN N0~
222222222222222222222222222233333333011111223&.&4&.4.&
RRRRRRRP\.RRRRRRRRRRRRRRRRRRRRRRRRRRRRRR]I111111111llll
BBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBCCCCCCCCCCCCCCC

t

999
RRRRRRRRRRRRRRR
MMM Ao MmN m e m




-
—

[es] O™ — un (=0 [aa R =a R o Mo Vol o Vo I o s e ) w 5 — 0O o 0 — o~y M~

.2531315113&.1&2397411121.1331376181716135#.16.411.k..u.9_ 4

_. ‘

REF.
NO

L T N A N Y- N - N T I T e B T Tl e N Tl e I R R BT N T W T Y S
) O e o HAN @S T A ANNNMM TN F NI MM A mmm W

PAGE
NO

b ]

QO AFNNINUNOEOMFTMOA A= NN OO M= NN NOMN IO OO
222220222270001122222222222333:&.1426777751108!4&.351

- FESEONDOODnDNENINNH NN N GC O — e N ~F [salpsn) (el

. . OO N OO o

L S O O O O e O e O O O e T e Y T Y R N N B B |
CINNNIONN N MMM NN NONNANONOONEWOIOImm st o h ed e el () —
OOV OOV OV O NN A = el NN NN N -
e R R I R B I e e e I B B e e I R e R e e e e e R Ay B R R R R A e R e T as)

PART
ND

£

Do NO o U=Ra Ri=No w =] — ©m oM — OO uwy o~ [ o=« oY o~ L) oMWW N o
DA NMOOANMANGO DRI N AN AN AO TN A DOF NN AN A A A AN N AN G e DO A AA AN~ N

REF.
NO

£
t

’

[ KR e Nes Mo Nall e Nos N Wia o Bl b I T3 B b T~ o oV s B s WO i~ B B B B B B - S i T — o —HIT NN S O U o~ OF w0 e 0 e e Y NN M

PAGE
-NO

COCOONTM—MARNMNPARPOI A NODND— A N3 FINNSNPAO0ODDSF AR OOV A RSSO0 MODDORRNO OO DO

MmO mmmer— —NooODQoOQOR — © SN0 OQ OO0 M EF NN o
OO N N — o o o o — ]

NUMERICAL INDEX

_____—_________q___n________________"_.___.__________~______.‘____.____
MMM NOOYAR N AROOC DN DN COODORNDDIONIOONOROCTT OO G
et A A A A A P A A A S A A A A A S e o o o T e e e o e e e o e e e v et ed o e o s e e o et i vl ot o] el o ol

PART
NO.

P~ om o~ SN NI O G + . ow Aot 0 O T MNMTO ~ao OOt~ Fn DO —
29223ﬁ12171893l3112312222?1271135721.11225263131111322154622232112111

REF.
NO

1
.

AN OO At S OO OSSO AN AN, A AN NS OO M PN P b U P P 10 6 OV 0 DY — o P I 1A P 17 08 P Oh Oy
o) N T 3 2235?_22..4.421432,.442233&1115215511352233322233&.32342&133&223333.&#3

PAGE
NO

.

3&188012225577899917466616667367?_./rl1112222233333390,99661.?.[.1}4111112226
OO "N NODODOoOOOD OO AN DO O ..I.l.l.l30000000000006668666?7111138883555
A A A A A S A e OO N O OO OO O o — * o e e o e e ] e Y A MMM
. — o —
__ﬁ_____,_____H__»_______.__...__.,_.______q_.________ﬂ__________vﬁ_ﬁ____
3333333333333333333314].1136999999999999999999999999111111111111111112
11111111111111111llll..l_l.l..l..I..I..l.l.llllllllllllllllll111111111111111111111

PART
NO

. * -
o ™~ o [as ol — N [Ya) — N ONMNMNMS-N NO ™ oM™ NN Y monm s oo [Vl o~ -3 ™~
312531111123..4111118114662222312123661219111.2?83211141161531392923191

’ ’ pw
MO A A A H O RSO NIN NN D A MON O NGO = SNSRI OR N A AN A A AN~ OO
) NI MM NN AN WD AN~ Nt~ - MMM el A ) T AN MM = e AN NI MM NN

P~

REF.
NO.

PAGE
NO.

N T e N e [+ Rl Rl oo ooOoo00oOo

IO TFTNNOUMOMONOENTOoOONM NN NN MM m
Ll B B B B B B B !

WMo nNneaMmMBOoORNMRODCWURRSOMES MO DODE WO Tl ) — =Nt
Nl w R e N oW R Rt e BTa Xy IO JEC B o N SN N N B I SN N N S~ e s o s v ] o s el @ 0 ]
OO0 AANONMT TN AL SOOI L LU L L T e e e e
33333333333333333333333333333333333111122&.667899991llllllllllvlllllll.
DUDUULUDDLDOOULLULLUUDOLLUULLLOLODLULLLLDLDCEROLOLCoOCOOO it~ A A Al A A A~

PART
NO

A NN M NAA N MMt A~ AT NN AN A GO NN AT A AN OO N A A A A A SN ONMO A A A SND

REF .
ND .

MO AN NN MM OO OO A AN A A A A~ AN OO B P oINS~ o
el o e NN W WD LWL WY HeMN G 2NN GO MeO M e N e o

PAGE
NG.

"

OGN O OO D NMBOONR R RO NI NORNODDOO—NOFNOCRNDONNOMNOAOOO RS IINDOOINTAO O AN~
A A A A NN NANNNNNNORE OO OO TI I T II ISR NOODOC M ANYRERNRCDRDOOW OO0 DN
S atat e F et F G FIFFFFF IS GGG I G IS S ST TSI ST INONONNNOUOOOOODOOOOONSNNDOO
OO0 OODODOOOODODODOODO00OOOLOOCOLOOOCOODROOODOOCODODO0OODOOCOOOOOOODOO00O
e v R R R R R Rt R R A Rt A R e e A R B N R N R e R R A R R A R R R R R R N R R R e B R W N e K N R R R R R R K R A R By R R R R R B K Kol
CRUOLULLLUOLLLLLIULLLULDUDLODULDLLLLLDLLLLLOLLLDULLLDOLLLOLDRUDLLLLRODAL

NUMERICAL INDEX

FPART
NO,

w

[To I ] o FNO N M~ 00D Mo o O P ot O~ 0o la = i wwom o ~ 3 o N
MO N~ A WA A A MG A =N OO NNNLID MeAANAAHARONNANO AN AN S-S0 ,

4

REF.
NO.

{ g K

. ) N . ,
59_..17.97.5339999955.5555555997;?553_.(7;_:{5557:555593?91117795?535557.._,!713115555 i
o0 — ~F -t — = =t - —i o e o e o~ — o~ ) T N A AN OO NS AW h

PAGE
NG .

COF OO N T WO AN OGN OMNVOANM T T NOROAO AN~ MO MmN~ RDANINW WO RO~
NN OO S A NANNNNCNNEOIOTFFTNNMORPIPPNCYYOO AN, OO~ oo oo~
3...46667777.?778888888888888888888888888885899300001111122222222.414.4.41...;.».4
[ W N N W e e N N N W e N Y W W TN e B - R o R O - e e B e e Yol oRololalaloleReReRoloRnla e ol= o= ool el o]

O N I S DI I N IR O O C I D O DI D O Y O I I T O I N D SN O NS NN N NN NN N MM OE T Mmoo me|meoomemomm
& LCOLOLOLDLLLDULUJLLLDLUUDDDLDOULDUOLUOUULLULLULODLDOUDLLLLDUDODDOLLULULDLLULDLOLDODUODODODODD /

PART
HO.




